

# KIKUSUI TAPE CO.,LTD.

No.9-14-31 HIGASHI YAMAMOTO SHINMACHI  
YAO CITY OSAKA 581 JAPAN  
TEL 0729-24-8881  
FAX 0729-24-8883

Date July 17, 2018  
To Advance Shangli Abrasive & Adhesive Co.,Ltd.

Dear Sirs

We are pleased to inform you of the test report for No.119 Black color Kraft paper adhesive tape

Products No. BK Black  
Test temp. 23°C 50% RH

Test method JIS Z 0237.

Item	(Unit)	Test result
Lot No.		80228-47
Thickness :	(mm)	0.134
Adhesion :	(N/10mm)	2.74
Holding power	(mm)	0.1

KIKUSUI TAPE CO., LTD.

